¢/ Desalination and Water Treatment
www.deswater.com

() doi: 10.5004/dwt.2019.24180

158 (2019) 87-96
August

Combination of solar advanced oxidation processes and biological
treatment strategy for the decolourization and degradation of pulp and

paper mill wastewater

Ginni Gopalakrishnan?®, Adishkumar Somanathan®*, Rajesh Banu Jeyakumar®

“Department of Civil Engineering, University V.O.C College of Engineering, Anna University, Thoothukudi Campus,
Thoothukudi, Tamil Nadu, India, Tel. + 91 9841339016, Fax: 0462 2552877, email: adishk2002@yahoo.co.in (A. Somanathan),
Tel. + 91 9942491180; email: ginnimuthuvel@gmail.com (G. Gopalakrishnan)

*Department of Civil Engineering, Regional centre of Anna University, Tirunelveli, Tamil Nadu, India, Tel. + 91 9444215544;
[...]
system completed the dye degradation in 34 h, reaching a
mineralization level of 70%, measured as COD. Guzman
et al. [28] studied the degradation of citrus wastewater by
the combined solar photo-Fenton and sequential batch reac-
tor. The results showed degradation yields up to 93% of
the initial DOC removal without producing undesired side
effects, using an HRT of 1.59 d.

3.8. Kinetics

The kinetics for the treatment of pulp and paper mill
wastewater was studied to evaluate the treatment method.
The kinetic rate constant for the AOP and SBR processes was
estimated by drawing a plot of In (C/C,) vs. time under opti-
mum conditions. The straight line obtained indicates that
the reaction followed the pseudo-first order reaction with
high value of coefficient R?. The higher the degradation rate
constant, the higher or faster is the rate of degradation. The
reaction rate constant and half life time are given in Table 1.

The SBR process followed the pseudo-first order kinetics
and the biokinetic rate constant was found to be 0.0035 min~.
This was compared with the biokinetics of coupled AOP-SBR
process. It was observed that after pretreatment by SPF pro-
cess, SPC process and combined SPF-PC process, the order
of kinetic rate constant was found to be combined SPF-PC
followed by SBR (0.037 min™) > solar photo-Fenton followed
by SBR (0.02 min™) > solar photocatalysis followed by SBR
(0.016 min™) > SBR (0.0035 min™").

The half-life time of various treatment strategies was
calculated. The half-life time is the time required to decrease the
concentration of the reactant to half of the initial value [29].



94

G. Gopalakrishnan et al. / Desalination and Water Treatment 158 (2019) 87-96

100 - _ 400
solar/Fe?"/Ti0, H, 0, SBR
% ] - 350
o 804
S - 300
S
= 704 —=m—COD removal (%)
g 60 1 % —&—Colour removal (%) | 250 ~
5 _ BOD (mg/L) B}
‘g 50 - 200 =
S]] /¥ :
il - 150 A
) ]
o 30+
Qo 4 - 100
© 201
10 4 - 50
O ij 1 L] 1 1 1 1 O
0 15 15 30 45 60 75
Solar illumination time (min) Biotreatment time (min)
Fig. 8. Degradation of wastewater in a combined solar photo-Fenton and photocatalytic with SBR.
Table 1
Reaction rate constant and half life time of various treatment strategies
Initial COD  Final COD  Kinetic constants Half life time
S.no Treatment strategies (mg/L) (mg/L) (min™) (£,,) min
1 Solar photo-Fenton 1,800 45 0.0199 34.82
2 Solar photocatalytic 1,800 45 0.0159 43.58
3 Combined solar photo-Fenton and
photocatalytic 1,800 45 0.0537 129
Pretreatment  Biological Pretreatment Biological
4 Coupled solar photo-Fenton and biological 1,800 45 0.018 0.021 38.5 33
5 Coupled solar photocatalytic and biological 1,800 45 0.013 0.016 53.3 43.3
6 Coupled solar photo-Fenton and Solar 1,800 45 0.04 0.03 17.32 23.1
photocatalytic and biological
7 Biological process 1,800 150 0.0035 198

The degradation half-life times (¢
equation as follows:

) are calculated by the

1/2

. 0.693
1/2 — k

It was observed from the table that the half-life time of
the combined SPF-PC process was less among AOPs and also
among the coupled AOP-biological processes, half-life time
was less for the coupling of combined SPF-PC with biologi-
cal process. The higher the kinetic rate constant, lesser is the
half-life time.

Moreover, a significant enhancement of the degrada-
tion rate was observed during application of the combined
SPE-PC process. The reaction rate for the combined SPF-PC
process was found to be 2.69 times faster than SPF pro-
cess and 3.37 times faster than SPC process. The values of
correlation coefficients indicate that the pseudo-first order

reaction is more suitable for the combined SPE-PC than the
other two processes. Also, the synergetic effect between the
SPF and SPC process was quantified by the rate constants and
it was found to be 1.50. Thus the outcome of the experimental
results revealed that the combination of SPF-PC process was
found to be more efficient than the individual process with
less consumption of chemical reagents and short reaction
time. Therefore, a feasible option is the partial oxidation of
recalcitrant pollutants in AOPs and the subsequent treat-
ment in a biological process. This exploits the advantages
of both processes by choosing the reaction time as short as
possible to achieve partial oxidation and to guarantee the
economic feasibility of the AOP pretreatment [30].

3.9. Comparative study of economic assessment

In a view of a wastewater treatment system, it is necessary
to assess the economic feasibility of the various treatment



G. Gopalakrishnan et al. / Desalination and Water Treatment 158 (2019) 87-96 95

strategies. The economic assessment was evaluated by con-
sidering the following parameters: reagents consumption
based on solar irradiation, labour and investment costs. The
radiation energy and the chemical reagent costs are the main
factors that influence the treatment process. In this study,
only the chemical reagents were considered for the cost esti-
mation. The use of abundant solar light reduced the costs of
the AOPs. The cost estimation was done for a flow rate of
15,000 m3/d. The estimated annual cost of treatment for the
individual AOP and the coupled AOP and biological process
are depicted in Fig. 9. The cost of treatment of wastewater
was found to be Rs. 1,887/m3, Rs. 1,652/m?® and Rs. 990/m?
for the SPF, SPC and SPF-PC process, respectively. The cost
of treatment of wastewater by the coupled AOP-biological
process was estimated and it was determined as Rs. 926/m?,
Rs. 707/m? and Rs. 423/m?® for the SPF-SBR, SPC-SBR and
SPF-PC-SBR process, respectively. It was observed that the
calculated treatment cost in the combined SPF-PC process
was lower than the individual process due to highly reduced
reaction time. The results revealed that the treatment costs of
combined SPF-PC process was 1.14 and 1.90 times less than
that of SPF and SPC process. Compared with the treatment
costs of AOPs alone, the treatment costs of coupling of com-
bined SPF-PC-biological process was 2.34 times less than that
of combined SPF-PC process.

The main advantage of the application of coupled SPF-
biological process was the efficient COD and colour removal
with the possible reduction in treatment time without
affecting the efficiency of the SPF process with less reagent
consumption and consequently cost reduction [21]. Thus
from the above discussions, the combined SPF-PC pro-
cess showed better results operating at an optimal pH of 7
thereby it overcomes the drawbacks of the individual process
because no pH adjustment is necessary for the degradation
of pulp and paper mill wastewater. Biological treatment as a
single process could achieve an acceptable reduction in 12 h
whereas there was a significant reduction in detention time
in the coupled AOP-biological process which is considered

2000

[ /] Water for disposal

1500 - V] Water for reuse

1000

500 -

Estimated annual treatment cost (Rs/m’)

A —E———-"-

oIS

AR —_—_-_—

_—_—_—

T

R
ey

A

“ @

:3,’1-
w

A A

o,

s,
%

&
-2

b,
A
",

Treatment process

Fig. 9. Summary of estimated annual treatment cost of various
treatment strategies.

to be more cost-effective because shorter HRT decreases the
installation cost. Thus the retention time was reduced to more
than half of that needed for the biological treatment alone
[31]. Thus the coupling of combined SPF-PC with biological
process resulted in reduction of total costs avoiding unnec-
essary expenditure on chemicals which represents the most
economically feasible process reducing the potential health
and environmental risks by providing treated wastewater for
reuse purposes.

4. Conclusion

The pretreatment by solar photo-Fenton, solar pho-
tocatalysis and combined solar photo-Fenton and photo-
catalytic process showed to be successful approach for the
biological treatment of pulp and paper mill wastewater. The
pretreatment by solar photo-Fenton, solar photocatalysis and
combined solar photo-Fenton and photocatalytic process
enhanced the biodegradability from 0.22 to 0.4 in 60, 75
and 20 min of phototreatment, respectively. Thus the pho-
totreatment processes led to the COD removal resulting in a
biodegradability enhancement being possible to couple with
a further biological treatment, achieving a final wastewater
quality in agreement with discharge limits into receiving
water bodies. The degradation of pulp and paper mill waste-
water by various treatment strategies accorded well with
the pseudo-first order reaction kinetics. After pretreatment
by SPF process, SPC process and combined SPEF-PC pro-
cess, the biokinetic rate constant was found to be more for
the combined SPF-PC-biological process and gave better
results relative to the other treatment strategies and was
considered economically feasible, able to achieve up to 98%
COD and 95% colour removal with a total cost of 4.5 US$/
m? of treated water. Thus the economic evaluation showed a
marked increase in removal efficiency resulting in reduction
in reagent costs and reaction time.

References

[1] R. Sridhar, V. Sivakumar, V.P. Immanuel, J.P. Maran, Treatment
of pulp and paper industry bleaching effluent by electro-
coagulant process, ]. Hazard. Mater., 186 (2011) 1495-1502.

[2] ].D. Achoka, The efficiency of oxidation ponds at the Kraft
pulp and paper mill at Webuye in Kenya, Water Res., 36 (2012)
1203-1212.

[3] L.C. Neves, ].B. De Souza, C.M. De Sousa Vidal, K.G. Martins,
B.L. Manago, Pulp and paper mill effluent post-treatment using
microfiltration and ultrafiltration membranes, Cellul. Chem.
Technol., 51 (2017) 579-588.

[4] S. Ciputra, A. Antony, R. Phillips, D. Richardson, G. Leslie,
Comparison of treatment options for removal of recalcitrant
dissolved organic matter from paper mill effluent, Chemosphere,
81 (2010) 86-91.

[5] P. Asaithambi, B. Sajjadi, A.R.A. Aziz, Integrated ozone-photo-
Fenton process for the removal of pollutant from the industrial
wastewater, Chin. J. Chem. Eng., 25 (2017) 516-522.

[6] P. Bansal, A. Verma, C. Mehta, J. Singla, A.P. Toor, Assessment
of integrated binary process by coupling photocatalysis and
photo-Fenton for the removal of cephalexin from aqueous
solution, J. Mater. Sci., 53 (2018) 7326-7343.

[71 P. Gao, A. Li, D.D. Sun, WJ]. Ng, Effects of various TiO,
nanostructures and graphene oxide on photocatalytic activity
of TiO,, J. Hazard Mater., 279 (2014) 96-104.

[8] C. Amor, E.D. Torres-Socias, J.A. Peres, M.I. Maldonado, 1. Oller,
S. Malato, M.S. Lucas, Mature landfill leachate treatment by



96

9]

[10]

[11]

[12]

[13]

[14]

[13]

[16]

[17]

[18]

[19]

[20]

G. Gopalakrishnan et al. / Desalination and Water Treatment 158 (2019) 87-96

coagulation/flocculation combined with Fenton and solar
photo—Fenton processes, J. Hazard. Mater., 286 (2015) 261-268.
F.C. Moreira, V.J.P. Vilar, A.C.C. Ferreira, F.R.A. dos Santos,
M. Dezotti, M.A. Sousa, C. Gonclaves, R.A.R. Boaventura,
M.F. Alpendurada, Treatment of a pesticide-containing waste-
water using combined biological and solar-driven AOPs at pilot
scale, Chem. Eng. J., 209 (2012) 429-441.

G.C. Heng, E. Soliman, M. Chaudhuri, Combined UV/
Fenton and SBR treatment of a semi-aerobic landfill leachate,
Sains Malaysiana, 42 (2013) 893-902.

J. Guzman, R. Mosteo, J. Sarasa, J.A. Alba, J.L. Ovelleiro,
Evaluation of solar photo-Fenton and ozone based processes as
citrus wastewater pretreatments, Sep. Purif. Technol., 164 (2016)
155-162.

G. Vijayaraghavan, R. Rajasekaran, S.S. Kumar, Effectiveness
of hybrid techniques (AOP & Bio): simulation of degradation
of phenolic waste water, Int. J. Res. Chem. Environ., 4 (2014)
102-108.

American Public Health Association (APHA), Standard
Methods for the Examination of Water and Wastewater, 21st ed.,
Washington, D.C., USA, 2005.

B. Guieysse, Z.N. Norvill, Sequential chemical-biological
process for the treatment of industrial wastewaters: review of
recent progresses and critical assessment, J. Hazard. Mater.,
267 (2014) 142-152.

Minimum National Standards (MINAS), CPCB, Comprehensive
Industry Document for Large Pulp and Paper Industry,
COINDS/36/2000-2001, 2001.

Tamilnadu Pollution Control Board, Standards for Discharge of
Trade Effluent, (TNPCB B.P. Ms. No. 30 Dated: 21.02.1984).

E.S. Elmolla, M. Chaudhuri, Effect of photo-Fenton operating
conditions on the performance of photo-Fenton-SBR process
for recalcitrant wastewater treatment, J. Appl. Sci., 10 (2010)
3236-3242.

Metcalf and Eddy, Wastewater Engineering: Treatment and
Re-Use, Avenue of the Americas, New York, 2003.

S.A. Ong, E. Toorisaka, M. Hirata, T. Hano, Treatment of azo
dye Orange II in aerobic and anaerobic- SBR treatment system,
Process Biochem., 40 (2005) 2907-2914.

A. Brink, C. Sheridan, K. Harding, Combined biological and
advanced oxidation processes for paper and pulp mill effluent,
South Afr. . Chem. Eng., 25 (2018) 116-122.

[21]

[22]

[23]

[24]

[25]

[26]

[27]

[28]

[29]

[30]

[31]

M.R. Assalin, E. dos Santos Almeida, N. Duran, Combined
system of activated sludge and ozonation for the treatment of
kraft E effluent, Int. J. Environ. Res. Public Health, 6 (2009)
1145-1154.

M. Ginni, S. Adhish kumar, J. Rajesh Banu, I.T. Yeom, Synergistic
photodegradation of pulp and paper mill wastewater by
combined advanced oxidation process, Desal. Wat. Treat.,
68 (2017) 160-169.

G. Vidal, J. Nieto, H.D. Mansilla, C. Bornhardt, Combined
oxidative and biological treatment of separated streams of
tannery wastewater, Water Sci. Technol., 49 (2004) 287-292.

E.S. Elmolla, M. Chaudhuri, The feasibility of using combined
Fenton-SBR for antibiotic wastewater treatment, Desalination,
285 (2012) 14-21.

A. Zapata, S. Malato, J.A. Sanchez-Pérez, 1. Oller, M.I. Mal-
donado, Scale-up strategy for a combined solar photo-Fenton/
biological system for remediation of pesticide-contaminated
water, Catal. Today, 151 (2010) 100-106.

D.C. Botia, M.S. Rodriguez, V.M. Sarria, Evaluation of UV/TiO,
and UV/ZnO photocatalytic systems coupled to a biological
process for the treatment of bleaching pulp mill effluent,
Chemosphere, 89 (2012) 732-736.

B.-z. Li, X.-y. Xu, L. Zhu, Catalytic ozonation-biological coupled
processes for the treatment of industrial wastewater containing
refractory chlorinated nitroaromatic compounds, J. Zhejiang
Univ. Sci. B, (J. Biomed. Biotechnol.), 11 (2010) 177-189.

J. Guzman, R. Mosteo, M.P. Ormad, J.L. Ovelleiro, Combined
photo-Fenton-SBR processes for the treatment of wastewater
from the citrus processing industry, J. Agric. Food Ind., 63 (2015)
391-397.

P. Bahmani, R.R. Kalantary, A. Esrafili, M. Gholami, A.]. Jafar,
Evaluation of Fenton oxidation process coupled with biological
treatment for the removal of reactive black 5 from aqueous
solution, J. Environ. Health Sci. Eng., 11 (2013) 1-9.

X.M. Vargas, ].M. Marin, G. Restrepo, Evaluation of a coupled
system using a nanomaterial Fe-doped TiO, and a sequential
batch reactor (SBR) to degrade azo dyes, Lat. Am. Appl. Res.,
46 (2016) 81-86.

E.S. Elmolla, M. Chaudhuri, Comparison of different advanced
oxidation processes for treatment of antibiotic aqueous solution,
Desalination, 256 (2010) 43—47.



